



Inspection Certificate

Office: Kuala Lumpur

Date: 04 July 2024

This Certificate is issued to JAYA NETS SDN BHD with address at Lot 720, Jalan Kapar, Batu 5-1/2, 42100 Klang, Selangor, MALAYSIA. to certify that the undersigned Surveyor to this society at their request attended at their works on 04th July 2024 for the purpose of witnessing the tests of:

Item: **Polypropylene Ropes 8 Strand**

1/. Rope Diameter : 40mm (CIR 5 Inch)

2/. Rope Construction :

No	Number of Bobbin	Yarn Denier	Number of Ply.
A	17	3000	6
B	9	3000	10
C	1	3000	10
D	1	3000	10

3/. Specified Breaking Load : 29,000 Kgf (Minimum)

4/. Tested Breaking Load : 29,088 Kgf

5/. Test Result : Satisfactory



Ismail bin Mohamad Yusoff
Surveyor to LRQA Inspection Malaysia Sdn Bhd

A subsidiary of LRQA Group Limited

LRQA Group Limited, its affiliates and subsidiaries and their respective officers, employees or agents are, individually and collectively, referred to in this clause as 'LRQA'. LRQA assumes no responsibility and shall not be liable to any person for any loss, damage or expense caused by reliance on the information or advice in this document or howsoever provided, unless that person has signed a contract with the relevant LRQA entity for the provision of this information or advice and in that case any responsibility or liability is exclusively on the terms and conditions set out in that contract.